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Name of Sample: Li—ion Polymer Battery KR40 3.8V 3290mAh 12. 5Wh

Consignor: SCUD (Fujian) Electronics Co., Ltd.
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Statement

I RS EA SR = AT (USRI ) .
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. EHEMREREFMBEALREAR (BRIRENERE) T
Copies of the test report without the offical seal of the laboratory are invalid.
3. KRS ] B, RHEAE TR
The test report is invalid without the signatures of compiler, checker and approver.
4. LIRS BRSO
The test report is invalid if it is blotted out.
5. REASZGEAAAE, RS BRI .
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. IEFERFLICIEGE R, U ATERE AT 2
The conclusion of the consignation test is only valid for the provided sample.
7. AKGIR A CArp SCRE, BECCA () U, B R gERE, R
LA 30 3CA
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. ErAAUWH, KIARL AR HZIRZTITIT.

Unless noted otherwise, the test type is consignation test.

Hohik:  EHEN AU RS 345 % Address: No.345 East Yunling Road, Shanghai
MR EL GRS (Post Code): 200062

HLiG(Tel): (021) 31765555 f& ¥ (Fax): (021) 31015117

f4E (web site): www.ghs.cn

HL7{E 4 (E-mail): zmh@ghs.cn
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W HE T RS KR40 3.8V 3290mAh 12. 5Wh
- 4 AR Chinese
Name of Sample | & 3 Li-ion Polymer Battery KR40 3.8V 3290mAh 12.5Wh
English
Houbhg 1118120006
Sample No.
Py WEBE G T A
Consignor SCUD (Fujian) Electronics Co., Ltd.
AR CEM GRE) BT HIRAT
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
o sk A CCT R M AL SR MR
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
7 ATA WA CETFEREZEMmAECT W5 FARETF A
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
¥ o
e R, BN
Appearance Silvery and yellow Aluminum-plastics shell
: 3 ; 3
HondE2 B 3 2018-12-03 HlALiE B Y 2018-12-10 ~ 2019-01-07
Accepted Date Test Date
e TR AU, B PRl s by s AN H S b we s SR A R
=+ Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems cirecuit, Crush, Overcharge, Forced discharge
SR, SRR R S E AT SRR
ST/SG/AC. 10/11/Rev. 6 38, 3krHES k.,
ﬁ@'}%’;ﬁ The sample has passed the test items of UNITED NATTIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
A H W (Date) . 2019-01-08
£z T FE L s i fihRechargeable Single Cell Battery./
/.
Comment
XN PR R 3K 45 AL
Consignor 350015
Aeldress Post Code
g L . ¢ a4l ﬁﬁ
Approver: | 'VU/] Compiler:
R4

=1
25}

Title:

|5 THEH (Vice chief engineer)
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& ﬂj\“%az Al T/ )‘.’. T ,\* 5 - .
Ao | EWRELR | RERRAIERRY pHsR | Amsw | 4
Name of Test Standard requirement or The "
No Test Result | Conclusion | Remark
’ ltems Clause Number of Standard
WEE I R fa b R iz it A ‘t'ztikfmlh’:‘fﬁ
o FAIFY ST/SG/AC. 10/11/Rev. 6 38.3 BRU4T. 1 WLEHE 1
1 ﬁgﬂﬁm UN Manual of Tests and Criteria &;NE; A;pon(lix 1 kg /
Altitude ST/SG/AC. 10/11/Rev. 6 Scction 38.3 Test T.1]" ' 5,
simulation tieag
I%ZEEI;I <<-')Q-J‘1&%‘?5?%'1’4%‘1’-&&?5u‘t'r\.jij{v‘.ﬂlq‘»:iﬂi
o FIY ST/SG/AC. 10/11/Rev. 6 38.3 HAT. 2 W% 2
9 RN UN Manual of Tests and Criteria éﬁ:lij”f;pmdix 9 Okt /
Thermal test ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2| ’ Pee cei]
AT (T Fa DB I AL LT BuB R
el ) ST/SG/AC. 10/11/Rev. 6 38, 3 T, 3 WL 3
3 . g UN Manual of Tests and Criteria y ix - Lo f
Vibration  [s1/56/AC. 10/11/Rev. 6 Section 38.3 Test 13| CC APPendix 3 P;ird /
Wefr [ CHE R Teia i il G S Rkl
y | pm [EEosvevigs sl g ot
N Manual o esLs al flierla Jpp 2] i T K
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 | c¢ Appendix 4 Ba /
BEA I OGP fa S IR ZMm a8 fERHl
B TFt) ST/SG/AC. 10/11/Rev. 6 38.3 iIT. 5 W # 5
5 UN Manual of Tests and Criteria See Appendix 5 ey /
External short ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.5 Pa d
circuit i
BEA B O RE RS Tz i g il frbHl
PR TAE) ST/SG/AC. 10/11/Rev. 6 38,3 BT, 6 WLEH 2 6
6 UN Manual of Tests and Criteria See i EH
Crush ST/SG/AC. 10/11/Rov. 6 Section*38:3 TestuIiB| o oy "0 % 0 P;f:,d 4
AR T ER Tz @tncs RS RIbRH]
oA FAit) ST/SG/AC. 10/11/Rev. 6 38.3 WHT. 7 WP 7
7 0 h UN Manual of Tests and Criteria See Appendix 7 s J
vercharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7|
Passed
B I8 (et fa b e iz AL Ts BB Rl
5 N Manual of Tests and Criteria See Anpendix
Forced discharge [s7/s6/Ac. 10/11/Rev. 6 Section 38.3 Test 7.8 | ¢ PPN 8 Passed d
Bl RIS A4 PREEHR A - 20°C  BREEGR L : /%
Test Environment Ambient temperature:20°C, Ambient humidity:/%
Condition
A A H /
Test Item
A o e :,)L
oA ~hane | 2% ey
Subcontracted Test A LKREE > / [ % /
Condition Subcontracted | Name Post Code
Laboratory bt / w35 /
Address Tel

e

L AV

> 2N
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i | ARRE LA | R
No. Name of Test Items Altitude simulation
B PRI FRIEFT Before RIS After FRR A | #AwE|
BT Sample Status RE | FAHRE| RE | FHHU/E | Mass Loss | Residual |
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g N 1% % |Event
001 | joetnre®h® | 46.8059 | 4.38 | 46.8047 | 4.38 0. 00 100.00 | ©
002 | joercudhe | 46.8901 | 4.38 | 46.8898 |  4.38 0. 00 100.00 | ©
003 | joyeredhie | 46.8832 | 4.38 | 46.8822 | 4.38 0.00 | 100.00 | ©
004 | joerudre | 468162 |  4.38 | 46.8152 | 4.38 0.00 | 100.00 | ©
005 | oot | 46.7566 | 4.38 | 46.7556 | 4.38 0.00 | 100.00 | ©
006 | il | 46. sosodlllle 885 S dela00y it 38 0.00 | 100.00 | ©
007 | joyeroern® | 46,7480 | 438 | 46.7472 | 4.38 0.00 | 100.00 | ©
008 | oy ni® | 46.7130 | 4.38 | 46.7120 | 4.38 0.00 | 100.00 | ©
009 | oA | 46.8616 | 4.38 | 46.8596 | 4.38 0. 00 100.00 | ©
010 | |oen®R | 46.9591 |  4.38 | 46.9582 | 4.38 0.00 | 100.00 | ©
;L- I‘ EE E This spalceef S r;]tlear;tkionally

i LR V-RA DR R-2A F-R K -k, LhA. LBA. RHE.. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 9 ARAE LA | AL
No. Name of Test Items Thermal test
| Haks  |al b REE A | i) flam s
%5 Sample Status RE | FFHRE R FF#4-,JE | Mass Loss| Residual | 3%
Sample Mass ocv Mass ocVv OCV |Other
No. /g v /g NV 1% /% | Event
001 | pcCrEsh | 46.8047 | 4.38 | 46.7897 |  4.28 0.03 | 97.72 | o
002 | |oeroiEm® | 46.8898 | 4.38 | 46.8740 |  4.28 0. 03 97.72 | o
003 | |eciCudsn | 46.8822 | 4.38 [ 46.8662 | 4.28 0. 03 97.72 | o©
004 | aciCuEfn | 46.8152 | 4.38 | 46.7997 |  4.28 0. 03 97.72 | o
005 | jouepoitmt | 46.7556 | 4.38 | 46.7394 |  4.28 0.03 | 97.72 | o
006 | iCcRER® | 46, soarll T S8V ISAGNG 04 i, 08 0. 03 97.72 | o
007 | acCrEsn | 46.7472 | 438 | 46.7327 | 4.28 0. 03 97.72 | o
008 | joyeroiint | 46.7120 | 438 | 46.6969 | 4.28 0.03 97.72 | o
009 | oAt | 46.8596 | 4.38 | 46.8457 |  4.28 0.03 97.72 | o
010 e g i 46.9582 | 4.38 | 46.9427 |  4.28 0. 03 97.72 | o

1CYC Fully charged

2 2[This space intentionally
left blank

e

-
#
W, r

™

Bix: LR V-RA D4R R-203L F-R K -k, LHA. LR, LBE. AR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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1CYC Fully charged

SRICI Testing Co., Ltd. Test Report— Appendix 3 NO. 1118120006
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No. Name of Test Items Vibration
- A VN § e ‘.’r\ .
*—f-‘ﬁ'! *f‘n%‘bk?& ﬁgﬁ\ A] Before T&LE After /ﬁ%#ﬁlk %U%%E ﬁ\_%
Y5 Sample Status Vi 3 FREE| FE FF 244, /& | Mass Loss | Residual | FL&
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g N /% /% Event
001 e R 1 46.7897 |  4.28 | 46.7962 |  4.28 0. 00 100. 00 0
002 | joyeroERh o 146.8740 | 4.28 | 46.8806 |  4.28 0.00 | 100.00 | o
003 | oo h 46,8662 | 4.28 | 46.8733 | 4.28 0.00 | 100.00 | o
004 | oyl | 46.7997| 4.28 | 46.8068 | 4.28 0.00 | 100.00 | o
005 | joproedfil 46,7394 | 4.28 | 46.7463 | 4.28 0.00 | 100.00 | o
006 | oyoporik® . |46.6784/| 4.28 | 46.6846 | 4.28 0.00 | 100.00 | o
007 | |oycroihl o |46.7327| 4.28 | 46.7393 | 4.28 0.00 | 100.00 | o
008 | oAl | 46.6969 | 4.28 | 46.7033 | 4.28 0.00 | 100.00 | o
009 | oypornf® | 46.8457 | 428 | 46.8518 | 4.28 0.00 | 100.00 | o
010 o 46.9427 |  4.28 | 46.9489 | 4.28 0.00 | 100.00 | o

bl RS This space intentionally

left blank

FiE: Lk V-IRA D4k R-2LEL F-R K 0-RiR. LRA. LMK, i, fiak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

Yoy
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BE MR B 4 AR il
No. 4 Name of Test Items Shock
#a | mons B Befor j% EA | g gk [MaeE | S
= Sample States RE | FROE| RE Fro4 @, /£ | Mass Loss | Residual | Z
Sample Mass ocv | Mass ocv ocv | Other
No, /g N /g N 1% 1% Event
001 | jqerns®ftt | 46.7962| 4.28 | 46.7905 | 4.28 0.01 100.00 | o
002 | joepoift | 46.8806 | 4.28 | 46.8746 | 4.28 0.01 100.00 | o
003 | eoecd sl | 46.8733 | 4.28 | 46.8674 | 4.28 0.01 100.00 | o
004 | oyt | 46.8068 | 4.28 | 46.8009 | 4.28 0.01 100.00 | o
005 | joeperst | 46.7463 | 4.28 | 46.7407 | 4.28 0.01 | 100.00 | o
006 | jeerru®hil | 46.6846 | 4.28 | 46.6788 | 4.28 0. 01 100.00 | o
007 | ot | 467393 428 | 46.7336 | 4.28 0.01 100.00 | o
008 | oerrn® | 46.7033| 428 | 46.6978 | 4.28 0.01 100.00 | o
009 | yirorn® | 46.8518 | 4.28 . | 46.8458 | 4.28 0.01 100.00 | ©
010 | o rrft | 46.9189 | 428 | 46.9433 | 4.28 0. 01 100.00 | o
s s spa]c:ftir;)tlnz;lkimm]ly

ik -k V-RA DR R-ARE F-RK -k, RiRA. AR, R, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

g
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Gl 5 Rl A 4 AR S o
No. Name of Test Items External short circuit
¥ 2 = 8
RS Bk A ) E"?ﬁ%‘*"”{% | EIT 3
Sample No. Sample Status R ern;c EPELAEE Other Event
ICYCSE A AL L S—
001 1CYC Fully charged 99. 9 0
1CYCHE A A e on
002 1CYC Fully charged 55.6 9]
1CYCSE A= 7a i B
003 1CYC Fully charged 55.4 0
1CYCHE 4 TE i -
Oid 1CYC Fully charged .3?5'0 o
= ICYCSE AR S
005 1CYC Fully charged 56. 2 0
. 1CYCHE A= 7 i A
006 ICYC Fully charged 56. 3 0
1CYCHE A T i =
007 1CYC Fully charged 56. 0 0
ICYCHE A 78 L _—
008 1CYC Fully charged 5.8 0
ICYCSEA A -
009 1CYC Fully charged 56.4 0
B A -
010 1CYCHEA 78 56. 0 5

1CYC Fully charged

LLF=E

blank

This space intentionally left

FiE: D-fRAK R-22% F-A K 0-AMBIR. A K. TAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 BRAA £ H |
L8 Name of Test Items Crush

Wi A P ij ii(ii]%e%ﬁffiwc e R

Sample No. Sample Status : e p Other Event
- 1c&§g%£2§f;taLy 19. 7 o
v 1(:Y1L?Y5L;)?f U(%ag-agl ty 20.2 0
e LCYC 508 Capacity 19.9 o
i 1(3\’]{? Y‘SLO[}?O(EJ{Ja‘Iga%l ty g 20. 2 0

L4 This space inbt]{‘:::i(ional ly left

&iE: D-fBAR F-AK 0-RMIR. LATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 I BRAA L4 |k
No. Name of Test Items | Oyercharge
s kA %
Sample No. Sample Status Other Event
ICYCSE A7 HL
016 1CYC Fully charged 0
1CYCHE 47l
017 ICYC Fully charged -
ICYCsEAT At
018 1CYC Fully charged 0
1ICYCIER TR
019 1CYC Fully charged @
. 50CYCHEAFEHL
020 50CYC Fully charged g
; 50CYCHEAFEHL
021 50CYC Fully charged Q
; 50CYCHE AT L
022 50CYC Fully charged d
023 50CYCTEA= 7 HL 0

50CYC Fully charged

VT A This spa i ti 11y left g
T2 1is space intentionally left blank

BiE: D-MRAK F-ALK O-Lfgih. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

P, L. g

\7\ ==
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F5 ] KR B % A G CH
No. Name of Test Items Forced discharge
H % ks F AL
Sample No. Sample Status T
; ICYC5E 4T
024 1CYC Fully discharged 0
o 1CYCSE 4T
025 ICYC Fully discharged 0
) 1CYCHE A
026 1CYC Fully discharged 0
1CYCSEAS T HL
027 1CYC Fully discharged 0
. 1CYCHEA=TH0H
028 1CYC Fully discharged 0
, 1CYCTE AN
029 1CYC Fully discharged 0
] 1CYCSE 4 J80H
030 1CYC Fully discharged o
] 1CYCHE A,
031 1CYC Fully discharged 0
i 1CYCHE A= T
032 16YC Fully discharged 0
a7 1CYC5E 4T
033 1CYC Fully discharged : 0
50CYCTEAs L
034 50CYGUEUT Y ischarged 0
_ 50CYC5E AT,
035 50CYC Fully discharged 0
. 50CYC5E 480
036 SUCYC Fully dischargad 0
] 50CYC5E 4RI
037 50CYC Fully discharged O
) 50CYCHE A
038 50CYC Fully discharged 0
S0CYCSE AT =
039 50CYC Fully discharged 0
50CYCTE A
040 50CYC Fully discharged 0
50CYCHE 4L
041 50CYC ‘Fully dischargad 0
50CYCHE 4 TR
042 50CYC Fully discharged 0
. 50CYCHE A HL
043 50CYC Fully discharged 0

#iE: DR F-ALK 0-RfHIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A |
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